
ASSEMBLY INSTRUCTIONS

 MODEL NUMBER: GC-01
NÚMERO DE MODELO: GC-01

INSTRUCCIONES DE ENSAMBLAJE

www.outermust.co

3-TIER GRILL CART

m Service@outermust.com



CONTENTS 

 

Part#

A

B

C

DescriptionDiagram

M6×12 Screw

M8 Lock Nut

M8 Gasket

Qty.

28

2

4

D M8×16 Screw 2

/  CONTENIDO:

 

 

READ ALL SAFETY WARNINGS AND INSTRUCTIONS IN THE OWNER’S MANUAL 
BEFORE ASSEMBLING OR OPERATING YOUR GRILL.

LEA TODAS LAS ADVERTENCIAS DE SEGURIDAD E INSTRUCCIONES DEL MANUAL 
DEL PROPIETARIO ANTES DE MONTAR O PONER EN FUNCIONAMIENTO SU 
PARRILLA.

5、

6

1Short Support Leg - Right

、 1Long Support Leg - Left

7、

8

1Long Support Leg - Right

、 1Handle Trim

9、

10

1Handle

、 2Connection Parts - Left

11、

12

2Connection Parts - Right

、 2Wheels

13、 1Wheel Connecting Rod

14、 2Wheel Covers

PARTS DIAGRAM

1、 1

2

Table Top

、 1

3

Second Shelf

、 1

4

Third Shelf

、 1Short Support Leg - Left

Qty.DescriptionItem

15、 4S Pothook

Tools required:
Herramientas
 necesarias:

Two person assembly recommended 

Se recomienda el montaje por dos



Fasten the third shelf (3), connection 
parts - left (10) and connection parts - 
right (11) with screws (A).

11

10

3

Attach the parts connected in the 
previous step to the whole with screws 
(A) and tighten all screws.

3
11

10

Insert the wheel connecting rod(13) into 
the leg tube. 2 wheels (12) are set into 
the rod. Put M8 gaskets (C) both sides 
of the wheel and fix with M8 lock nut (B).
 Finally, press the wheel covers (14) into 

 the wheel.

13

12

A

A

B

C

 

As shown in the figure, connect the 
handle trim (8) and stainless steel handle
  (9) to the table top (1) as shown in the 
figure and tighten the screws (D).

1 9
8

As shown in the figure, install the leg 
weldments (4,5,6,7) in their respective 
positions as shown in the figure and 
screw them on.

6

7

4

Fix the second shelf (2) with screws, 
screw on the screws (A).

3

D

5 A

A

 

 

 

Como se muestra en la figura, instale 
las soldaduras de las patas (4,5,6,7) 
en sus posiciones respectivas como 

Como se muestra en la figura, conecte 
el embellecedor del asa (8) y el asa de 
acero inoxidable (9) al tablero de la 
mesa (1) como se muestra en la figura y 

 apriete los tornillos (D).

se muestra en la figura y atorníllelas.

Note: In order to assemble the parts 
neatly, do not tighten the screws until 
the rest of the parts are in place and 
then tighten the screws (A).

Nota: Para montar las piezas de forma 

 ordenada, no apriete los tornillos 
hasta que el resto de las piezas estén 
colocadas y, a continuación, apriete 
los tornillos (A).

 

Note: In order to assemble the parts 
neatly, do not tighten the screws until 
the rest of the parts are in place and 

Fije el segundo estante (2) con tornillos, 
atornille los tornillos (A).

then tighten the screws (A).

Nota: Para montar las piezas de forma 

 ordenada, no apriete los tornillos 
hasta que el resto de las piezas estén 
colocadas y, a continuación, apriete 
los tornillos (A).

Fije el tercer estante (3), las piezas de 
conexión - izquierda (10) y las piezas de 
conexión - derecha (11) con tornillos (A).

Fije las piezas conectadas en el paso 
anterior al conjunto con tornillos (A) y 
apriete todos los tornillos.

Introduzca la varilla de conexión de la 
rueda (13) en el tubo de la pata. 2 ruedas 

 (12) se colocan en la varilla. Coloque las 

 juntas M8 (C) a ambos lados de la rueda 

 y fíjelas con la contratuerca M8 (B). Por 
último, presione las cubiertas de la rueda 
(14) en la rueda.

Note: Pay attention to the direction of 
wheel mounting, the convex one is facing 
inwards.

Nota: Preste atención a la dirección de 
montaje de la rueda, la convexa está 
orientada hacia el interior.

1.

2.

3.

4.

5.

6.


